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AMERICA
1.0 GENERAL INFORMATION
1.1  Product Description
Please complete each section. Enter N/A if field is not applicable.
Applicant

Company Name & | OSI Security Devices
Contact:

1580 Jayken Way
Address (Street):
Address (: City: | Chula Vista | State: | California Country: | USA Zip: | 91911
Person to Receive Chris McGill Engineer
Report: Title

(619)628-1000 (619)628-1001
Phone: Fax:

cmcgill@omnilock.com
E-mail Address:

| General Equipment Description: |

Wireless Access Management System reader .
EUT Description:

Reader
EUT Name:

OW2000 06189294
Model No.: Serial No.:

N/A
Product Options:
Typical Operation
Configurations and modes to
be tested:
| EUT Specifications |
10 inches 5 inches 3inches 3 pounds
Length Width: Height: Weight:
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Power Requirements (Regulations require testing to be performed at typical power ratings in the countries of intended use. (i.e.,
European power is typically 230 VAC 50 Hz or 400 VAC 50 Hz, single and three phase, respectively))

Battery Powered
Voltage: (If battery powered, make sure battery life is sufficient to complete testing.)
# of Phases:
Current
Current (Amps/phase(max)): (Amps/phase(nominal)):

EUT Operating Modes to be Tested -- list the operating modes to be used during test. It is recommended the
equipment be tested while operating in a typical operation mode. FCC testing of personal computers and/or peripherals
requires that a simple program generate a complete line of upper case H's. Provide a general description of all software,
firmware, and PLD algorithms used in the equipment. List all code modules as described above, with the revision level
used during testing.

Typical Operation.
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AMERICA
1.2 Related Submittal Grant
None
1.3 Tested System Details
The FCC ID’s for all equipment, plus descriptions of all cables used in the tested system are:
None
1.4 Test Methodology
Purpose of Test: To demonstrate compliance with the following tests.
Test Summary
Paragraph Summary of Results
Test Description Number Low Channel Mid Channel High Channel Pass/Fail
No Emissions No Emissions
Band Edge 15.247(a)(1) Detected -- Detected Pass
Bandwidth 15.247(a)(2) 2.655 MHz 2.650 MHz 2.650 MHz Pass
RF Output Power 15.247(b) 15.69 dBm 15.85 dBm 15.57 dBm Pass
RF Conducted Spurious
Emissions 15.247(c) -28 dB -29 dB -29 dB Pass
Radiated Spurious Emissions 15.247(c)/
— Restricted Bands (1GHz to ' -6.25dB @ -3.26 dB @ -0.8 dB @ 7440.6
25GHz) 15.209(a) 7217.68 MHz 7335.7 MHz MHz Pass
Power Spectral
Density/Radiated Spurious
Emissions 15.247(d) -7.7dB -7.7 dB -7.8dB Pass
Radiated Emissions (30 to -8.8dB @ 595.74
1000 MHz) 15.209(a) MHz - - Pass
Testing was performed according to the procedures in FCC/ANSI C63.4 and CSA 108.8-M1983.
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1.5 Test Facility
The open area test site and conducted measurement data were tested by:

TUV AMERICA, INC
10040 Mesa Rim Road
San Diego, CA 92121-2912
Phone: 858 678 1400
Fax: 858 546 0364

The Test Site Data and performance comply with ANSI C63.4 and are registered with the FCC, 7435 Oakland Mills Road,

Columbia Maryland 21046. All Measurement Data is acquired according to the content of FCC Measurement Procedure
and ANSI C63.4, unless supplemented with additional requirements as noted in the test report.
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2.0 SYSTEM TEST CONFIGURATION
2.1 Justification
The EUT was initially tested for FCC emissions in the following configuration:
See Test Setup Photos Exhibit
2.2 EUT Exercise Software
None
2.3 Special Accessories
None
2.4 Equipment Modifications
None
2.5 Configuration of Test System
See Test Setup Photos Exhibit
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3.0 BAND EDGE EQUIPMENT/DATA
BANDWIDTH EQUIPMENT/DATA
RF OUTPUT POWER EQUIPMENT/DATA
RF CONDUCTED SPURIOUS EMISSIONS EQUIPMENT/DATA
RADIATED SPURIOUS EMISSIONS EQUIPMENT/DATA

AMERICA

POWER SPECTRAL DENSITY/RADIATED SPURIOUS EMISSIONS EQUIPMENT/DATA

RADIATED EMISSIONS EQUIPMENT/DATA

Test Conditions: BAND EDGE: FCC Part 15.247(a)(1)
BANDWIDTH: FCC Part 15.247(a)(2)
RF OUTPUT POWER: FCC Part 15.247(b)
RF CONDUCTED SPURIOUS EMISSIONS: FCC Part 15.247(c)

RADIATED SPURIOUS EMISSIONS: FCC Parts 15.247(c) and 15.209(a)

POWER SPECTRAL DENSITY/RADIATED SPURIOUS EMISSIONS: FCC Part 15.247(d)

RADIATED EMISSIONS: FCC Part 15.209(a)

The following measurements were performed at the San Diego Testing Facility:

O - Test not applicable |

W - TR-2, Test Room
W - Roof (Small Open Area Test Site)
W - Canyon #1 (10- and 30-Meter Open Area Test Site), Carroll Canyon, San Diego

Test Equipment Used:

Model No. Prop. No. Description Manufacturer Serial No. Date Cal’ed
3146 243 Antenna, Log Periodic Dipole EMCO 106X 06/05

3115 453 Double Ridge Antenna EMCO 9412-4364  08/05
3110B 491 Biconical Antenna EMCO 9508-2134  10/05
E4440A 6814 Spectrum Analyzer Hewlett Packard MY42510441 02/06
8493A - 20 dB Attenuator Hewlett Packard 05391 Verified
VAT-20 -- 20 dB Attenuator Mini Circuits - Verified
LPB 2520/A 739 Antenna, Bilog Antenna Research 1170 07/05
ESVS 30 6732 EMI Test Receiver Rhode & Schwarz 833825/003 11/05

Remarks: One year calibration cycle for all test equipment and sites.
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BAND EDGE: FCC Part 15.247(a)(1) - Low

- Agilent

Mkrl 2.408 88 GHz
Ref 96.39 dBpY Atten 10 dB - 22.52 dBpVY
Norm
Log
10
dB/

o AN
Hl S2 /// \\\

S3 FC | /// \\\

£05): S e

FTun

#Swp

Center 2.405 30 GHz ‘ ® Span 28 MHz
#Res BH 1 MHz #UBH 18 Hz Sweep 1.559 s (401 pts)
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BAND EDGE: FCC Part 15.247(a)(1) - High

¥ Agilent

Ref 96.99 dBpY

Rtten 19 dB

TUV

AMERICA

Mkrl 2.483 50 GHz
25.11 dBpY

Narm
Log

18
dB/

LoAw

Vi se

53 FC

£(5:

FTun

#Swp

Center 2.479 76 GHz
#Res BW 1 MHz

+VBW 10 Hz

Span 20 MHz
Sveep 1.559 s (481 pts)
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BANDWIDTH: FCC Part 15.247(a)(2) - Low

TUV

AMERICA

% Agilent
a Mkrl 1.608 MHz
Rgf }(2? dBpY Atten 30 dB 0.07 dB
fuga Marker a
10 1.600000 MHz
dB/ .? dB 1R MM“ 1
,_,JW TR
» ™,
ﬁgtﬁ f <l
B
LgAv \J\\'\r/ \""/W \—\\
M
Vi 2
53 FC
AR
£(F):
F>50k
Swp
Center 2.485 300 GHz Span & MHz

#Res BH 100 kHz

#YBH 3 MHz

Sweep 1 ms (681 pts)
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BANDWIDTH: FCC Part 15.247(a)(2) - Mid

4' Agilent

Ref 127 dBuY

Atten 30 dB

TUV

AMERICA

a Mkrl 1.633 MHz

-0.24 dB

#Peak
Log

10 1.633000 MHz
-p.24 dB

dB/

Marker a

iR

rd

"]

D
184.3

/

dBuV
LgRy

o

‘”\A/’

V1 S2

33 FC

£
f>58k

Swn

Center 2.445 250 GHz

#Res BW 109 kHz

#YBW 3 MHz

Span 5 MHz
Sweep 1 ms (681 pts)
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BANDWIDTH: FCC Part 15.247(a)(2) - High

¥ Agilent

Ref 127 dBpV

#Peak
Log
19
dB/

DI
185.9
dBpv

LoRy

Vi s2
$3 FC

£
f>50k
Swp

Atten 3@ dB

TUV

AMERICA

& Mkrl 1.658 MHz
-B.14 dB

Marker a

-0.14 dB

-1.658000 MHz

iR

Vi aila W P PR

PV

vy

//

Center 2.480 335 GHz
#Res BW 199 kHz

#UBW 3 MHz

Span_§ MHz
Sweep 1 ms (601 pts)
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RF OUTPUT POWER: FCC Part 15.247(b) - Low

e Agilent

Ref 38.53 dBm

Atten 26 dB

TUV

AMERICA

Mkrl 2.485 88 GHz
15.63 dBm

Norm
Log

X

19
dB/

Offst
20.6
dB

/

Loy s

Vi s2

S3 FC

£
FTun

#34p

Center 2.485 10 GHz
#Res BH 3 MHz

VBH 3 MHz

Span 20 MHz
Sweep 1 ms (1001 pts)
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RF OUTPUT POWER: FCC Part 15.247(b) - Mid

# Agilent

Mkrl 2.444 56 GHz
Ref 30,53 dBm Atten 20 dB 15.85 dBm
Norm
Log *
1@ /,_,SLLM
dB/ —
Offst - o

%" / ™

LgAv N

vl os2
§3 FC

£(5):
FTun
#Swp

Center 2.445 20 GHz Span 28 MHz
#Res BH 3 MHz YEBH 3 MH=z Sweep 1 ms (1001 pts)
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RF OUTPUT POWER: FCC Part 15.247(b) - High

4 Agilent

Ref 38.59 dBm

Atten 20 dB

TUV

AMERICA

Mkrl 2.488 08 GHz
15.57 dBm

Norm
Log

X

16
dB/
Dffst

] [

20.6
dB

s

LgAv

V1 $2

$3 FCL

£t
FTun

#Swp

Center 2.480 20 GHz
#Res BW 3 MHz

VBH 3 MHz

Span 20 MHz
Sweep 1 ms (1001 pts)
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RF CONDUCTED SPURIOUS EMISSIONS: FCC Part 15.247(c) - Low

Mkrl 2.41 GHz

Ref 127.6 dBpY Ptten 18 dB 118.82 dBpY
Norm

Log by ¥
18
dB/
Offst
206
dB
]
9.8
dBpY

LgRAv

V1 52

$3 FC
BA

£(f)

FTun o bt i e
WSup IR (0 SHONS S  o

Start 2.08 GHz Stop 25.00 GHz
#Res BH 100 kHz VBH 389 kHz Sweep 2.198 5 (1081 nts)
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RF CONDUCTED SPURIOUS EMISSIONS: FCC Part 15.247(c) - Mid

- Agilent
Mkrl 2.44 GHz
Ref 127.6 dBpY Atten 10 dB 118.16 dBpY

Norm
teg |2 X
9 [

dB/

Offst
20.5
dB

]
98.2
dBpY

LgRv

V1 s2
$3 FC
AR

£
FTun

WWWWWWWW
#Swp ?‘JWW‘*W W

Start 2.60 GHz Stop 25.00 GHz
#Res BW 198 kHz YBH 308 kHz Sweep 2.198 s (1081 pts)
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RF CONDUCTED SPURIOUS EMISSIONS: FCC Part 15.247(c) - High

% Agilent

Ref 127.6 dBpY Atten 16 dB

TUV

AMERICA

Mkrl 2.48 GHz
117.24 dBpY

Norm
Log 1

X

19
dB/

Offst
20.6
dB

i
97.2

dBpY
LoRv

VL s2

§3 FC
AR

£(F):

FTun W’A"WW
#Swp /M““WM Nl

Start 2.00 6Hz
#Res B 160 kHz VYBH 308 kHz

Stop 25.89 GHz

Sweep 2.198 5 (1001 pts)
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RADIATED SPURIOUS EMISSIONS: FCC Parts 15.247(c) and 15.209(a)
REPORT No: 80601953 TESTER: CHuciK. MtckAng SPEC: FCC Part 15 para 15.209(a
IS.247(¢c
CUSTOMER: QS| Security Devices TEST DIST: 3 Meters '
EUT Wireless Reader TEST SITE: Roof
EUT MODE: Transmit BICONICAL: 491
DATE: April 24, 2006 LOG: 243
NOTES: OTHER: 453
above 1GHz: RBW & VBW 1 MHz for Pk; RBW 1MHz and VBW 10Hz for AVG
below 1GHz: RBW & VBW 100 kHz for Pk; RBW 100kHz and VBW 10Hz for AVG
CF = Antenna Factor + Cable Loss - Preamplifier Gain + Preselector Loss
v.betal
FREQ VERTICAL HORIZONTAL MAX LEVEL | SPEC LIMIT MARGIN ?,“ m
(dBuv) pk (dBuv) CF (dB/m) | (dBuV/m) (dBuvim) |(dB) pk|E S
(MHz) & 5
av pk  av pk av pk  av av 2
2405.3 76.4 74.2 | 76.4 | 74.2 | 34.297 [110.7] 108 | 1452 [ 125.2] -34.5[-16.7
4810.6 58 413 1445 | 348 | -0947 | 57.05(404| 74 54 [-16.9]|-13.6
7217.68 51.1 40.3 | 53.8 | 394 | 7.448290 | 61.25|47.7| 74 54 [-12.8]|-6.25
2445.25 76.3 741 | 796 | 77.5 [ 344248 | 114 | 112 | 145.2 [125.2] -31.2]-13.3]| 310
4890.5 526 | 434 | 444 | 361 | -0.5475 [ 52.05|42.9| 74 54 [-21.9]-11.1] 195
73357 53.1 431 [ 59.9 | 41.9 | 7.63712 | 67.54| 50.7| 74 54 |-6.46}-3.26
2480.2 70.5 68.1 | 73.1 | 70.7 [ 34.5366 | 107.6| 105 | 145.2 | 125.2| -37.6] .-20 | 181
4960.4 47.6 40 | 465 ] 385 | -0.198 | 47.4 | 39.8| 74 54 1-26.6]|-14.2] 142
7440.6 56.1 45.3 55 | 454 | 7.80496| 63.9 | 53.2| 74 54 {-10.1] -0.8
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POWER SPECTRAL DENSITY: FCC Part 15.247(d) - Low

- Agilent
Mkrl 2.485 310 GHz

Ref 26 dBm Atten 3@ dB -8.19 dBm
Norm

Log
10
dB/

i
2.0
dBm
LgRy

WL S2
$3 FC

£t
f>50k
Swp

Center 2.485 268 GHz Span 5 MHz
#Res BH 3 kHz #YBH 3 MHz #Sweep 1 ks (601 pts)
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POWER SPECTRAL DENSITY: FCC Part 15.247(d) - Mid

3 Agilent

Mkrl 2.445 683 GHz
Ref 20 dBm Atten 38 dB ~7.85 dBm
#Peak
Log
19
dB/

0 PO
ﬁgB;]nu /"'ﬂ | f
Hl S21 A M / B M

$3 FC W :
HFIJ” / -WL

E(f):

>50k

Swp

Center 2.445 225 GHz Span 5 MHz

#Res BW 3 kHz +YBW 3 MHz #5weep 1 ks (601 pts)
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POWER SPECTRAL DENSITY: FCC Part 15.247(d) - High

¥ Agilent

Mkrl 2,486 318 GHz
Ref 20 dBm Atten 38 dB -7.83 dBm
#Peak :
Log
16
dB/

0, S e
& — Mf MMK )
T

£ Wl

f>50k

Swp

Center2.479 718 Ghz Span 5 MHz
#Res BH 3 kHz #YBH 3 MHz #Sweep 1 ks (601 pts)
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RADIATED SPURIOUS EMISSIONS: FCC Part 15.247(d) - Low

¥ Agllent

Mkrl 2.404 78 GHz

Ref 96.99 dBpY Atten 10 dB 57.77 dBpY
Norm

Log *
19
dB/

D
37.8
dBpY
LgRv

o =

V1 s2
33 FC

#Spep

Start 2.395 3@ GHz Stop 2.483 50 GHz
#Res BH 100 kHz #YBH 1 MHz Sweep 8.16 ms (401 pts)
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RADIATED SPURIOUS EMISSIONS: FCC Part 15.247(d) - Mid

¥ Agilent

Mkrl 2.444 91 GHz
Fef 96.99 dBplY Atten 10 dB 57.15 dBpY
Nerm
Log X
19
dB/

D
371
dBpy
LaRy

V1 52

S3 FC ﬂ \

;e

#Swp
Start 2.395 30 GHz Stop 2.483 58 GHz
#Res BW 160 kHz #4YBH 1 MHz Sweep 8.16 ms (401 pts)
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RADIATED SPURIOUS EMISSIONS: FCC Part 15.247(d) - High

- Agilent

Mkrl 2.479 97 GHz

Ref 96.99 dBpY At
Norm K ten 19 dB 57.87 dBpY

Lﬂg : ¥
16
dB/

D
37.9
dBpY
LgRv

o

V1 s2
S3 £C

ﬁfﬁ;} g T L ST Y WA ST I e REY v o)

#Swp

Start 2.395 30 GHz Stop 2.483 50 GHz
#Res BH 108 kHz +YBH 1 MHz Sweep 8.16 ms (401 pts)
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RADIATED EMISSIONS: FCC Part 15.209(a)

AMERICA

1000

3 Meters

TEST DISTANCE:

TUV AMERICA INC 10040 Mesa Rim Road  San Diego, CA 92121-2912 Phone 858 678 1400

o
g $ -~
5 g £
@ _ >
B 8 g
o
0 ‘e
e & -
g o !

14

2

0

i

A8,
Fgmﬁ_
gk
A5 5SS
OQOZ
=289
E§304
o1y EE
§§55< °
omm%%ﬁggsg;lﬁmnﬁgggﬁﬁﬁgv
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RADIATED EMISSIONS: FCC Part 15.209(a)

REPORT No: SC801953 SPEC: FCC Part 15 para 15.209(a)
CUSTOMER: 0SlI Security Devices P TEST DIST: 3 Meters
EUT: Access Control Product / Wireless Reader TEST SITE: 1
EUT MODE:  Non-transmitting BICONICAL: 73¢9
DATE: 11-Apr-06 TESTED BY: Chuck Rickard LOG PERIODIC: 739
NOTES: Quasi-Peak with 120 KHz measurement bandwidth. RCVR: 6732
Temperature: 19 Relative Humidity: 53%
EUT MARGIN -8.8 dB at 595.74 MHz var 1.8b

FREQUENCY VERTICAL | HORIZONTAL [CORRECTION| MAXIMUM | SPECIFIED| EUT EUT |ANTENNA
(MH2) measured | measured FACTOR [CORRECTED| LIMIT |MARGIN|ROTATION| HEIGHT

{dBuv) (dBuV) (dB/m) (dBuV/m) | (dBuVim) | (dB) | (degrees) | (meters)
56,13 13.9 15.1 29,0 40 -11.0 0 1
93.60 7.9 11.7 19.6 435 -23.9 0 1
140,60 7.8 7.9 12.2 20.1 435 -23.4 0 2
142.40 7.9 7.9 12.0 19.9 43.5 -23.6 0 1
171.60 8.4 7.9 12.0 204 435 231 0 1
267.90 8.6 8.6 16.7 25.3 46 -20.7 0 1
505.74 11.5 10.7 257 7.2 46 -8.8 0 1
644.00 93 9.2 26.4 35.7 46 -10.3 0 1
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40 ATTESTATION STATEMENT

GENERAL REMARKS:

SUMMARY:

All tests were performed per CFR 47, Part(s) 15.247(a), 15.247(b), 15.247(c), 15.247(d), and 15.209(a)
B - Performed

The Equipment Under Test

® - Fulfills the requirements of CFR 47, Part(s) 15.247(a), 15.247(b), 15.247(c), 15.247(d), and 15.209(a)

Testing Start Date: 11 April 2006

Testing End Date: 24 April 2006

- TUV AMERICA, INC. -

Reviewing Engineer; Test Engineer:

(/ " .a;,-c‘{/ <
David Gray Chuck Rickard
(EMC Engineer In Charge) (EMC Engineer)

Page 29 of 29
Rev.No 1.0

TUV AMERICA INC 10040 Mesa Rim Road San Diego, CA 92121-2912 Phone 858 678 1400 FAX 858 546 0364





